For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

72" SNOWBLADE

WWW.mymowerparts.com


Norm


For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

o~
@\
—
~

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

ITEM PART
NO. DESCRIPTION NO. QUANTITY
1  Frame Mount Weldment..................... .. 97088 1
2 Snowblade Footpedal........................... 97093 1
3 1"x1"PlasticPlug.....................ooe . 68142 1
4  Swivel Plate Weldment......................... 97087 1
5 Grease Fitting.............oooovviiiiiiiiiinann... F-100 2
6 3/4"-9x2"Bolt........coiiiiiii B-250 1
7 1/2"-13x3/4"Bolt........ccooviiiiiii B-149 1
8 1/2"-13x21/4"Bolt......ccoovviiniiiiinn... B-180 2
9 1/2"-13Nvloc Nut......covivviiiiiiiiniannnn. N-143 4
10 1/2"-13x21/4"Bolt.....c.cooevviiniiiiinan., B-180 1
11  1/2"-13 Whiz Flange Nut...................... N-157 9
12 1/2"-13x21/2"Evyebolt........................ B-234 4
13 SPIING...oiiiiiii e 90106 4
14 3/8"-16 x 1" Carriage Bolt..................... B-135 4
15 Left Ground Skid Weldment.................. 97092 1
16 3/8"-16x3/4"Bolt.......c.ccvevviiiiiiinnn.. B-137 6
17 EndBracket...............ooooiiiiiiii 97048 2
18 3/8"-16 Whiz Flange Nut...................... N-108 10
19 72" Snowblade Weldment..................... 97035 1
20 3/4" Flat Washer....................ooeeenennn. W-154 3
21 Bottom Pivot...............oociiiiii 97054 1
22 1/2"-13x13/4"Bolt......cooiiiiiiiin, B-139 2
23 3/4"-9NvlocNut...........coeeviiiiiiinnn.. N-158 1
24 Right Ground Skid Weldment................. 97091 1
25 Pin...oiii 30213 2
26 PivotAngleRod...................l 97085 1
27 1/2"x11/2"Pinw/Ring & Ball.............. P-120 2
72" Standard Snowblade Assembly........ 97089 1

WWW.mymowerparts.com


Norm


For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

WWW.mymowerparts.com


Norm


For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

ITEM PART
NO. DESCRIPTION NO. QUANTITY

1 172" 13x31/2"Bolt.e.oeeeeieeiii., B-194 1
2 12" 13x212"Bolte.eeeeeiei i B-195 1
3 3 ACTUALO . .ottt 90153 1
4 1/2"-13Nvloc Nut....oooeeiiiii i, N-143 2
5 Electric Footpedal (Not Shown).............. 97116 1
6 Wiring Harness (Not Shown)................. 97119 1

72" Electric Snowblade Assembly.......... 90213 1

WWW.mymowerparts.com


Norm


For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

WWW.mymowerparts.com


Norm


For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

ITEM PART
NO. DESCRIPTION NO. QUANTITY

1 3/8"-16x312"Bolt................... B-191 4
2 1/2"-16x31/2"Bolt................... B-194 2
3  Standard Snowblade Assembly....... 97089 1

Electric Snowblade Assembly......... 90213 1
4 3/8"-16 NylocNut...................... N-107 4
500 1/2"-13 Nyloc Nut...................... N-143 2

WWW.mymowerparts.com


Norm


For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983
nivir nunn nrmn

LDINIL UITUT 1 10

/EBRA KIT
DRAG CHAIN BRACKET

Co0 )
XXW IUIDUDUUDUIDIUDIUIUUQQUUDUDUDUDUDUQUIDUQUIUDIUIDUIDI
| 41.000 i

Sent as an XXW. NO MODIFICATION IS NEEDED

C0 )
XW 0000000000000000000O0OOOOOOOOOOOODOOOOOOOO
34.000
Sent as an XW. NO MODIFICATION IS NEEDED.

3.7501

13.750
|
&
XF \ g N
UUU@UUUUUUUUUUUUUUUUUUUUUUUUUUUUUUUUQUUU

I 26,500 i

Cut off as shown above.

NI R

|
lUlUUUUUUUlUlU\UlUlUUQQUUUUUUUUUUUUQQUUQQUU\UUU.U.
|

—=——06./50 —
\

-
23500 |

Cut off as shown above.

WWW.mymowerparts.com



PART LIST
33/127

Norm


For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983
nIvIFE NiiNn

DiNnIL OITUI T N
41.500 '
- 2]
MXW J Sent as XXW. No modification needed. 500 =
34500
W J Sent as XW. No modification needed — L2—5O
31.000
B ——%— 250
J Cut off as shown. “3 5004
XF
24.000 \
: —ib2s0
X J Cut off as shown. ~——10500—
ITEM PART
NO. DESCRIPTION NO.
1. XXW Zebra Kit............. 98023
2. XW . XF X Zebra Kit........ 98024
3. XXW Zebra Bracket...... 98027
4. XW XF,X Zebra Bracket. 98028
5. XXW Zebra Rod........... 98029
6. XW . XF X Zebra Rod...... 98030
7. 12 Link Chain (30)........ 98031
8. 11 Link Chain (2)......... 98032
9. 10 Link Chain (2)......... 98033
10, ClPeeeeeeeeeeen. C-104
11. Washer....................... W-123

WWW.mymowerparts.com


PART LIST
34/127

Norm


For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

Notes

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

mIsIrF aliinnnrn
DIiE UIIUI 1 ki1

6302 E. County Road 100 North
Coatesville, IN. 46121
Phone 1-765-CHOPPER
www.dixiechopper.com

Dixie Chopper, Magic Circle, and the Magic Circle Atom Logo are all trademarks of Magic Circle Corporation.
Kohler, Command, and Born to Run, are all trademarks of Kohler Co. Hydro-Gear is the trademark and Company
name. The logos, trademarks and company names may not be reproduced without permission.

Printed In USA
Specifications and instructions subject to change without notice.
Print Date 9/18/02

WWW.mymowerparts.com




	72 SB 2-1: Frame Mount Weldment     97088
	72 SB 2-2: Snowblade Footpedal     97093
	72 SB 2-3: 1" x 1" Plastic Plug     68142
	72 SB 2-4: Swivel Plate Weldment     97087
	72 SB 2-5: Grease Fitting     F-100
	72 SB 2-6: 3/4"-9 x 2" Bolt     B-250
	72 SB 2-7: 1/2"-13 x 3/4" Bolt     B-149
	72 SB 2-8: 1/2"-13 x 2 1/4" Bolt     B-180
	72 SB 2-9: 1/2"-13 Nyloc Nut     N-143
	72 SB 2-10: 1/2"-13 x 2 1/4" Bolt     B-180
	72 SB 2-11: 1/2"-13 x Whiz Flange Nut     N-157
	72 SB 2-12: 1/2"-13 x 2 1/2" Eyebolt     B-234
	72 SB 2-13: Spring     90106
	72 SB 2-14: 3/8"-16 x 1" Carriage Bolt     B-135
	72 SB 2-15: Left Ground Skid Weldment     97092
	72 SB 2-16: 3/8"-16 x 3/4" Bolt     B-137
	72 SB 2-17: End Bracket     97048
	72 SB 2-18: 3/8"-16 Whiz Flange Nut     N-108
	72 SB 2-19: 72" Snowblade Weldment     97035
	72 SB 2-20: 3/4" Flat Washer     W-154
	72 SB 2-21: Bottom Pivot     97054
	72 SB 2-22: 1/2"-13 x 1 3/4" Bolt     B-139
	72 SB 2-23: 3/4"-9 Nyloc Nut     N-158
	72 SB 2-24: Right Ground Skid Weldment     97091
	72 SB 2-25: Pin     30213
	72 SB 2-26: Pivot Angle Rod     97085
	72 SB 2-1s: 
	72 SB 2-2s: 
	72 SB 2-3s: 
	72 SB 2-4s: 
	72 SB 2-5s: 
	72 SB 2-6s: 
	72 SB 2-7s: 
	72 SB 2-8ss: 
	72 SB 2-9s: 
	72 SB 2-10s: 
	72 SB 2-11s: 
	72 SB 2-11ss: 
	72 SB 2-11sss: 
	72 SB 2-11ssss: 
	72 SB 2-12s: 
	72 SB 2-12ss: 
	72 SB 2-13s: 
	72 SB 2-13ss: 
	72 SB 2-13sss: 
	72 SB 2-8s: 
	72 SB 2-14s: 
	72 SB 2-15s: 
	72 SB 2-16s: 
	72 SB 2-17s: 
	72 SB 2-18s: 
	72 SB 2-19s: 
	72 SB 2-13ssss: 
	72 SB 2-13sssss: 
	72 SB 2-13ssssss: 
	72 SB 2-13sssssss: 
	72 SB 2-12sss: 
	72 SB 2-11sssss: 
	72 SB 2-11ssssss: 
	72 SB 2-12ssss: 
	72 SB 2-20s: 
	72 SB 2-20ss: 
	72 SB 2-20sss: 
	72 SB 2-14ss: 
	72 SB 2-19ss: 
	72 SB 2-9ss: 
	72 SB 2-22s: 
	72 SB 2-22ss: 
	72 SB 2-21s: 
	72 SB 2-23s: 
	72 SB 2-18ss: 
	72 SB 2-16ss: 
	72 SB 2-24s: 
	72 SB 2-25s: 
	72 SB 2-26s: 
	72 SB 2-17ss: 
	72 SB 2-27: 1/2" x 1 1/2" Pin w/Ring & Ball     P-120
	72 SB 2-27s: 
	72 SB 3a: 72" Standard Snowblade Assembly     97089
	72 SB 3a-a: 
	72 SB 4-1: 1/2"-13 x 3 1/2" Bolt     B-194
	72 SB 4-2: 1/2"-13 x 2 1/2" Bolt     B-195
	72 SB 4-3: 3" Actuator     90153
	72 SB 4-4: 1/2"-13 Nyloc Nut     N-143
	72 SB 4-1s: 
	72 SB 4-2s: 
	72 SB 4-3s: 
	72 SB 4-4s: 
	72 SB 6-1: 3/8"-16 x 3 1/2" Bolt     B-191
	72 SB 6-2: 1/2"-13 x 3 1/2" Bolt     B-194
	72 SB 6-3a: Standard Snowblade Assembly     97089
	72 SB 6-3b: Electric Snowblade Assembly     90213
	72 SB 6-4: 3/8"-16 Nyloc Nut     N-107
	72 SB 6-5: 1/2"-13 Nyloc Nut     N-143
	72 SB 6-1s: 
	72 SB 6-2s: 
	72 SB 6-3s: 
	72 SB 6-4s: 
	72 SB 6-5s: 
	72 SB 6-1ss: 
	72 SB 6-2ss: 
	72 SB 6-4ss: 
	72 SB 6-5ss: 


